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32 WHY ECOTENT

Why Ecotent?

Seven good reasons why to choose us:

1.  In-house product development and production in South Tyrol, Italy. 
2.  High product quality and wide product range. 
3.  Sustainable company management in the third generation. 
4.  Individual customer support on site thanks to global sales structures. 
5.  Fast delivery, reliable and worldwide. 
6.  International certifications and patents. 
7.  �In-house graphics department for your customised product.

When do we check the quality of our folding gazebos? 
After each work step. 

Who else checks their quality? Numerous official testing authorities such  
as TÜV-SÜD or engineering offices worldwide.

MANUFACTURER

MADE IN EUROPE

Warranties:

Thanks to all the quality checks we guarantee with a clear conscience:  
•  5-year manufacturer‘s warranty on material and production defects of the aluminium structure.
•  Lifetime warranty against corrosion of the aluminium structure.* 
•  10-year availability of all spare parts of the aluminium structure 

*special cases reserved (such as frequent use of the folding gazebo near the sea)
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Certificate | Fire behaviour test - Oxford 500D
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Certificate | Fire behaviour test - Oxford 250D
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Certificate | Fire behaviour test - PVC
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Certificate | ECO PASSPORT by OEKO-TEX®
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ZINGERLE GROUP SpA   
BZ-39040 Naz-Sciaves  |  T +39 0472 977 100  |  E global@zingerle.group  |  info@pec.zingerle.group 
HK BZ-127327  |  SDI-Kodex T04ZHR3  |  Partita Iva/C.F. IT 01533450217  |  Capitale Sociale 1 Mio. Euro i.v.  |  www.zingerle.group 

 
 
 

Declaration regarding the REACH Regulation 
 
Dear Sir or Madam, 
 
The Eruopean Chemicals Agency ECHA has published a Candidate List of substances of 
very high concern for Authorisation that met the criteria of Article 57 of the REACH 
regulation, in accordance with Article 59(10) of the REACH Regulation 
(http://echa.europa.eu/chem_data/candidate_list_table_en.asp). 
 
By the present letter we confirm that none of the substances contained in the 
"candidate list" are used for our products. 
 
Our company also does not import any of the mentioned substances in a ratio of more 
than 1t/year. As a trading company, it is our duty to ensure that our suppliers also 
comply with the REACH regulation. We have obtained and received information on this 
from all suppliers. 
 
As stated in the safety data sheets, we rely on the information provided by our suppliers 
regarding information and risk control. We commit ourselves to inform our customers 
about changes at any time in order to guarantee the safety of the products distributed 
by us. 
 
 
 
Best regards 
 
 
 
Georg Zingerle  
CEO ZINGERLE GROUP AG 
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Certificate | REACH Regulation Test report | UV protection factor Oxford 500D & 250D
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1 INTRODUCTION 
The following document aims to study Mastertent S.p.A gazebos to define limit 
velocities for various counterweight configurations. 
The limit velocities are to be considered as “3-sec gust” peak velocity measured at 
2m height close to the gazebo. 
The sliding stability of the gazebo is guaranteed below the limit velocity according to 
EN 1990 and EN 1991-1-4. 
The main step of the analysis are shown in the following. 

Note that the document does not cover the structural capacity check of the 
gazebos. 

Maffeis Engineering S.p.A. 
Via Mignano 26 – 36020 Solagna (VI) 
Tel: +39 0424 558361 - Fax +39 0424 1745104
www.maffeis.it

ANALYSIS OF GAZEBOS ACCORDING TO EN1990 + 
EN1991-1-4

ZNG-107-DC105_REV2_ENG 
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Test report | Wind stability
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2 SAFETY ASSESSMENT
The hypotheses of the analytical model are modified slightly to be in accordance 
with EN 1990 and EN 1991-1-4 and cover a wider range of usage. 

The basic hypotheses are: 

1. De-stabilizing loads (wind) are multiplied by Q = 1.5 whereas stabilizing loads
(self-weight + counterweight) are multiplied by G = 0.9, in accordance to EN
1990

2. Wind exposition:
• Obstructed wind flow ( = 1), as shown in Figure 2, in accordance with EN

1991-1-4
• Suction wind load as shown in Figure 3, in accordance to EN 1991-1-4
• Force coefficients coherent with the above-mentioned hypotheses, as

shown in Figure 4, in accordance to EN 1991-1-4
• Two possible wind load angles: =0° and =45°

3. In accordance with literature values, Static friction coefficient between steel
and concrete = 0.3

Figure 1 Force application 
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To define wind force coefficient, the gazebo roof is treated like a “duopitch roof”, 
whereas the signboard is treated like a “signboard”. 

Figure 2 Wind flow (extracted by EN 1991-1-4)

Figure 3 Wind load on duopitch roof (extracted by EN 1991-1-4)

Figure 4 Table of cF (extracted by EN 1991-1-4)
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3 FINAL RESULTS
The final results are reported in the following. They are in accordance with EN 1990 
and EN 1991-4 and with the hypotheses of § 2.
The values of the velocities are “3-sec gust” peak velocities measured at 2m height 
close to the gazebo. 

Moreover, for some models of gazebo are reported the value of tension in the 
tensioning straps for wind velocity of 60 – 100 km/h. These values are needed to 
design the tensioning straps and the anchors. Note that it is assumed that the 
tensioning straps are installed with an angle of 45° in both the horizontal and vertical 
plane and in correspondence of each of the legs of the gazebo. 

* do not use for higher velocities

S1
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The reported values guarantee the sliding capacity of the gazebo, i.e. the value of 
the counterweight /  strength of the anchors needed to satisfy the sliding check. 

The structural check of the gazebo for the velocities of 60 – 100 km/h is out of the 
scope of this report and has not been tested during experimental test of 18/01/2019. 

S2

* do not use for higher velocities

4 CONCLUSIONS
The results shown in §3 are in accordance with the European structural codes EN
1990 and EN 1991-4. 
The reported velocities are “3-sec gust” peak velocities measured at 2m height close 
to the gazebo. 
In the analysis are considered: 

• Safety factors according to the above-mentioned codes
• Variability of the wind direction
• Variability of the wind flow close to the gazebo
• Surface of ground made of dry concrete or dry asphalt

Owing to this, the results are valid for a wide range of utilization situations. 
Using appropriate tensioning straps anchored to the ground it is possible, for some of 
the models, to resist to the sliding up to a wind velocity of 100 km/h. 
It is underlined that the anchors capacity has to be evaluated case by case as a 
function of the type of anchors, deep of anchorage, material strength and type of 
anchoring ground. 
The results are valid for gazebo without lateral cover. 
The structural checks of the gazebo are out of the scope of this report. 
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Static 
calculation

ECOTENT E1 folding gazebos according to DIN EN 13782 
with dimensions 3x3 m, 4.5x3 m, 6x3 m, 
4x4 m, 6x4 m and 8x4 m.

In accordance with EN 13782: Temporary structures - Tents - Safety

OBJECT: 

ZINGERLE GROUP SpA 
Via Foerche 7 
I-39040 Naz-Sciaves

CLIENT: 

ZINGERLE GROUP SpA 
Via Foerche 7 
I-39040 Naz-Sciaves

PLANNING: 

ZINGERLE GROUP SpA 
Via Foerche 7 
I-39040 Naz-Sciaves

EXECUTION: 

The calculation was made in July 2023 by the Strauch engineering offi  ce.

Groß-Gerau - Germany, 03.07.2023

Dipl.-Ing. W. Strauch Engineers - Mainzer Str. 29 - D-64521 Groß-Gerau 
tel. 06152/93030 - fax. 06152/930319 

email: kontakt@ingenieur-strauch.de - website: www.ingenieur-strauch.de 
Engineering offi  ce for consulting, planning, construction and statics in civil engineering 

Partnership under civil law - place of jurisdiction is Groß-Gerau 
Owner: Dipl.-Ing. (FH) Naser Vujić - Dipl.-Ing. Werner Strauch.

2

GENERAL

The following static calculation deals with transportable folding gazebos with an aluminium construction of the company 
ZINGERLE GROUP SPA, Via Foerche 7, I-39040 Naz-Sciaves.

The folding gazebos are intended for temporary use.

The following versions are available:
 - 3x3 m, 4.5x3 m and 6x3 m, each with 2.40 m side height and 3.30 m overall height,
 - 4x4 m, 6x4 m and 8x4 m, each with 2.55 m side height and 3.90 m overall height,

The main supporting element is a frame construction made of aluminium profiles. The horizontal cross beams and longitu-
dinal beams are designed as foldable scissor beams. The cross beams and longitudinal beams support the ridge poles in 
the centre of the tent, thus forming a high point. The supporting structure is covered with a tent tarpaulin. The construction is 
braced laterally from the eaves points.

Profiles and detail points can be taken from the following static calculation. The main supporting elements are made of alu-
minium of the alloys EN AW-6060 T6 and EN AW-6063 T66.

The tent tarpaulin was not examined statically, but the tensile forces (tarpaulin tension) resulting from the tarpaulin were 
included in the calculation of the construction.

The anchoring of the frames is done via ballast. The ballast was defined according to DIN EN 13782. When erecting the tent, 
it must be ensured that the ground corresponds to the ground assumed in the static calculation. If locally worse values are 
available, appropriate measures must be agreed with the structural engineer.

Stresses on the structure as a result of assembly and disassembly were not examined in this static calculation and must be 
clarified in individual cases.

The DIN EN 1090-2 regulation must be observed in the manufacture of steel constructions, especially in the execution of 
welded constructions.

The structural analysis was carried out in accordance with the currently valid DIN regulations, in particular DIN EN 13782, 
DIN EN 1991-1 and DIN EN 1999-1-1.

Dipl.-Ing. W. Strauch Engineers
Engineering office for consulting, planning, construction and statics in civil engineering
Mainzer Str. 29, D-64521 Groß-Gerau, Tel. 06152/93030

Test report | Temporary structures
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Results

Permissible wind load based on the tests.

a) Open sidewalls

variant necessary  
H load [kN]

H load 
achieved 
[kN]

utilisation available 
safety

ballast per support 
(for v = 80 km/h) 
[kN]

ballast per anchor 
point (for v = 80 
km/h) [kN]

specifications according to 
DIN EN 13782 (qp = 0.30 
kN/m², v = 80 km/h)

3x3 m 1,10 8,50 0,13 15,5 0,84 1,70 fulfilled

4,5x3 m 2,20 8,50 0,26 7,7 0,84 3,30 fulfilled

6x3 m 3,30 8,50 0,39 5,2 0,84 5,10 fulfilled

4x4 m 2,20 9,20 0,24 8,4 0,84 4,50 fulfilled

6x4 m 4,40 9,20 0,48 4,2 0,84 9,10 fulfilled

8x4 m 6,60 9,20 0,72 2,8 0,84 11,20 fulfilled

b) Closed sidewalls

variant necessary  
H load [kN]

H load 
achieved 
[kN]

utilisation available 
safety

ballast per support 
(for v = 80 km/h) 
[kN]

ballast per anchor 
point (for v = 80 
km/h) [kN]

specifications according to 
DIN EN 13782 (qp = 0.30 
kN/m², v = 80 km/h)

3x3 m 3,40 8,50 0,40 5,0 0,84 5,40 fulfilled

4,5x3 m 5,50 8,50 0,65 3,1 0,84 8,20 fulfilled

6x3 m 7,50 8,50 0,88 2,3 0,84 11,00 fulfilled

4x4 m 5,20 9,20 0,57 3,5 0,84 10,30 fulfilled

6x4 m 8,50 9,20 0,92 2,2 0,84 12,90 fulfilled

8x4 m 11,90 9,20 1,29 1,5 0,84 13,50
permissible qp =  
0,23 kN/m² (v=70 km/h)

Italic values: Load from relevant variants 6x3 m and 8x4 m. 

Tents with dimensions smaller than 3x3 m (smallest dimension: 1.5x1.5 m) were not calculated and must be anchored like 
the 3x3 m variant.

Dipl.-Ing. W. Strauch Engineers
Engineering office for consulting, planning, construction and statics in civil engineering
Mainzer Str. 29, D-64521 Groß-Gerau, Tel. 06152/93030

B
A

A

A

B

B

B

A
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Example on the 3x3 m variant

PROFILES

upright profi le 46/46/2,45/1,95 EN AW-6060 T6
Foot Profi le 37,8/37,8/1,75/1,3 EN AW-6060 T6
Stay Profi le 30/15/2,8/0,8 EN AW-6063 T66
Ridge pole Profi le 43/43/1,95/1,5 EN AW-6060 T6
Bracing Steel wire rope Ø 10 mm, EN 12385-4, 6x19 M-FC 1770
   alternatively truck tensioning belt (with suffi  cient load-bearing capacity)

ANCHORING WITH BALLAST

per support (A):  0.84 kN (84 kg)

per anchorage point (B):

v = 80 km/h v = 65 km/h v = 50 km/h

closed 5,40 kN (540 kg) 3,60 kN (360 kg) 2,10 kN (210 kg)

open 1,70 kN (170 kg) 1,10 kN (110 kg) 0,70 kN (70 kg)

Dipl.-Ing. W. Strauch Engineers
Engineering offi  ce for consulting, planning, construction and statics in civil engineering
Mainzer Str. 29, D-64521 Groß-Gerau, Tel. 06152/93030
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Certificate | ISO 9001:2015

                                                                                 

 

EA Code First Issue Date Date of modification Certificate expiration 
date 

EA 17 25/05/2021 23/06/2023 24/05/2024 

 

 
 

 

The validity of the certificate is subject to periodic annual surveillance and a complete review of the System every three years. The use and validity of 
this certificate are subject to compliance with the Certification Regulations of SV Certification.. 

 
SV CERTIFICATION Sro, HQ: Jégého 220/19, Bratislava  
Mestská Casť Ružinov 821 08 – SLOVAKIA  
Info & Contact: svcertification.com – info@svgroupcert.ch 

 

 
For the Certification Body 
SV Certification Sro 

 

(Gaetano Spera CEO SV CERT.) 

 

SV Cert. 

CERTIFICATE 

 

No. 321-QMS-21 
 
 

Hereby we certify that the Management System of 
 

ZINGERLE SPA 
Via Forche, 7 - 39040 - Naz Sciaves (Bolzano, Italia) 

 
Operating Offices: 

Via Forche, 7 - 39040 - Naz Sciaves (Bolzano, Italia) 
 

Is according to:                                                                                          
Quality Management Systems 

ISO 9001:2015 
for the following scope: 

 

Design and production of gazebos, banches and folding autdoor tables. 
 

 

 

1/
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By participating in our dual system for recycling of sales packages, 
the company 

ZINGERLE GROUP Deutschland GmbH 
89257 Illertissen 

CONTRIBUTED TO THE FOLLOWING 
SAVINGS IN 2020: 

CO2 equivalents kg 4,469 

Crude oil equivalents kg 2,010 

Phosphate equivalents kg 6 

Primary energy MJ 335,241 

Sulfur dioxide equivalents kg 16 

This quantity corresponds approximately to the CO2-emissions filtered from 
the air by 4,469 m² forest in one year. 

Haucke Schlüter 
Spokesman of the Board 

Jörg Deppmeyer 
Managing director 

1/
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Certificate | Grüner Punkt
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Chemical property in %

Alloy
6060

Cu
max

Fe
max

Mg Si Mn
max

Zn
max

Ti
max

Cr
max

Al

Theoretical 
results

-
0,10

-
0,35

0,45
0,38-0,5

0,45
0,38-0,5

-
0,1

-
0,1

0,10 0,10 rest

Physical property

Density: 2,70 kg/dm³
Melting temperature: 600 °C
Specific heat with 100 °C: 0,22 cal/g-1°C-1
Caloric conductibility with 20 °C
O: 0,42 cal/sec cm °C

Ideal to anodize

Coefficient of linear expansion: 
20 bis 100 °C 23 . 10 -6-°C -1
20 bis 200 °C 24 . 10 -6-°C -1
20 bis 300 °C 25 . 10 -6-°C -1
Specific electrical resistance with 20 °C: 
T6:3,25 μ W cm
Elasticated module: 6700 Kg/mm 2

Data sheet | Aluminium alloy 6060

Aluminium alloy by extrusion 

Physical state O F T1 T5 T6

Mechanical properties 
Tensile strength R n/mm2

90-140 120-180 140-180 190-260 210-270

Yield strength n/mm2 50-80 70-120 80-140 150-210 170-230

Elongation in % 20-30 16-25 16-20 11-18 12-18

Physical properties 
Linear thermal expansion coefficient 20-100°C

23 x 10 x K1

Electrical resistivity at 20°C 3.14 3.25

Thermal conductivity at 20°C cal/sec cm°C 0.50 0.42

Specific weight kg/dm2 2.70

Brinnel hardness HB kg/mm2 Max 40 Max 40 35 55 60

Data Sheets
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Oxford 500D

Yarn count 500D

Weight 220 g/m2

Density 46 (warp) x 36 (weft) per inch2

Finishing PU colour 3x, ANTI-UV

Elongation (EN 53360) 9,4 % permanent elongation

Highest traction  
(ISO 13934-1:1999 - Mean value from five levels each)

warp 2.030 N

weft 1.577 N

Bending strength 
(DIN EN ISO 32100)

�without UV exposure: 

cracking after 20.000 folds

with UV exposure:  

cracking after 8.000 folds

Water column (DIN EN 20811) 1.600 mm

Light fastness dyed fabric

(DIN EN ISO 105-B02) bluescale: 4,5-6,5 (of max. 8)

(DIN EN ISO 105-A02) greyscale: 3,5 (of max. 5)

Coating water repellent

Fire protection class 
(DIN EN 13501-1: 2018)

B - s1, d0 (difficult to ignite)

Data sheet | Oxford 500D

DATA SHEETS

Data sheet | Oxford 250D

Oxford 250D

Yarn count 250D

Weight 160 g/m2

Density 54 (warp) x 45 (weft) per inch2

Finishing PU colour 3x, ANTI-UV

Elongation (EN 53360) 11,2 % permanent elongation

Highest traction  
(ISO 13934-1:1999 - Mean value from five levels each)

warp 1.198N

weft 815 N

Bending strength 
(DIN EN ISO 32100)

�without UV exposure: 

cracking after 15.000 folds

with UV exposure:  

cracking after 6.000 folds

Water column (DIN EN 20811) 2.000 mm

Light fastness dyed fabric

(DIN EN ISO 105-B02) bluescale: 4,5-6,5 (of max. 8)

(DIN EN ISO 105-A02) greyscale: 3,5 (of max. 5)

Coating water repellent

Fire protection class 
(DIN EN 13501-1: 2018)

B - s1, d0 (difficult to ignite)
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Data sheet | Cristal 0,5 mm FR M2

Description Norm Values U.M.M Tolerances

Composition 100* % PVC

Softness 44 PHR

Thickness 0,5 mm +/- 0,02

Weight 650 gr/m2 +/- 5%

French norm NF P 92-507:2004 M2

Width 140 cm +/- 1

Tensile strength ASTM D882 ≥ 30 N/mm² Warp

≥ 28 N/mm² Weft

Elongation at Break ASTM D882 ≥ 300 % Warp

≥ 300 % Weft

Tear strength ASTM D1004-91A ≥ 91 N/mm Warp

≥ 87 N/mm Weft

REACH - ROHS

All values are given for information only.

Data sheet |  Recycled fabric

Description Norm Values Units

Composition  PES 95%   PU 5%

Thickness ≥ 0,40 ± 0,02% mm

Yarn thickness 600 D Warp
600 D Weft

Weight UNI EN ISO 9801 250 ± 5% gr/m2

Width 150 ± 1 cm

Tensile strength UNI EN ISO 1421 ≥ 1750 N/5 cm Warp

≥ 1450 N/5 cm Weft

Elongation at break UNI EN ISO 1421 ≥ 28 % Warp

≥ 30 % Weft

Tear strength UNI EN ISO 13937-2 ≥ 350 N Warp

≥ 200 N Weft

Colour fastness ISO 105 C 06 B1
E01/E04/105X12

3-4 BLUE scale

Water column UNI EN ISO 20811/2003 > 2000 mm

Sand Olive Stone
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Data sheet | Flag fabric

Product 8029FLBF
Taft aus Wirkware

Technical data 
Indication: PES-KNITTED-TAFFETA

Field of application: decoration, pennants, fan merchandise

Material: 100 % Polyester

Weight: 70 g/m² (± 5 %)

Stock widths: 310 cm

Remarks: with flame retardant finishing, with INKTeX+BF® finishing for inkjet-direct printing

Product Features 

Information and Downloads 
- Certificate for the quality management system according DIN EN ISO 9001:2015.
- General considerations regarding further processing of fabrics for digital printing.
- DIN 4102 B1-certification for PES-Fahnenstoff with INKTeX+FL treatment.
- DIN EN 13501 certificate for PES-Fahnenstoff with INKTEX+FL

For possible errors no liability will be assumed. Misprint, mistakes and modifications are subject to change without prior notice.
Zuletzt aktualisiert am 30.07.2019
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Certificate | Oxford 250D
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Legal opinion | Temporary structures
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Legal opinion | No building permit
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